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Summary of measurement results

No. Test Type Clause in FCC rules Verdict

1 RF power output 2.1046 PASS
2 Effective Radiated Power 22.913(a)(2) PASS
3 Occupied Bandwidth 2.1049 PASS
4 Band Edge Compliance 22.917(a) PASS
5 Peak-to-Average Power Ratio 22.913(d) PASS
6 Frequency Stability 22.355 PASS
7 Spurious Emissions at Antenna Terminals 22.917(a) PASS
8 Radiates Spurious Emission 22.917 (a) PASS

Date of Testing: October 18, 2017~ November 1, 2017

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 3 of 60
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein .Measurement Uncertainties were not taken
into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by any government agencies.
1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications Commission
list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-10766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 4 of 60
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1.3. Testing Location

Company: TA Technology (Shanghai) Co., Ltd.

Address: No.145, Jintang Rd, Tangzhen Industry Park, Pudong
City: Shanghai

Post code: 201201

Country: P. R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: http://www.ta-shanghai.com

E-mail: xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 5 of 60
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2. General Description of Equipment under Test

Client Information

Applicant

Xiaomi Communications Co., Ltd.

Applicant address

The Rainbow City of China Resources,NO.68,Qinghe Middle
Street,Haidian District,Beijing,China

Manufacturer

Xiaomi Communications Co., Ltd.

Manufacturer address

The Rainbow City of China Resources,NO.68,Qinghe Middle
Street,Haidian District,Beijing,China

General Information

EUT Description

Model MDG1

] SIM 1:865498030064281
SIM 2:865498030064828

Hardware Version P2

Software Version MIUI 9

Power Supply Battery/AC adapter
Antenna Type Internal Antenna
Test Mode(s) GSM 850: WCDMA Band V;LTE Band 5;

Test Modulation

(GSM)GMSK,8PSK; (WCDMA)QPSK; (LTE)QPSK 16QAM;

GPRS Multislot Class

33

EGPRS Multislot Class 33
HSDPA UE Category 24
HSUPA UE Category 6
DC-HSDPA UE Category 24
LTE Category 4
GSM 850: 26.71dBm
Maximum E.R.P. WCDMA Band V: 17.27dm
LTE Band 5: 17.17dBm
Rated Power Supply Voltage 3.85V

Extreme Voltage

Minimum: 3.6V Maximum: 4.35V

Extreme Temperature

Lowest: -10°C Highest: +55°C

Operating Frequency Range(s) Band Tx (MHz) Rx (MHz)
GSM850 824 ~ 849 869 ~ 894
WCDMA Band V 824 ~ 849 869 ~ 894
LTE Band 5 824 ~ 849 869 ~ 894
EUT Accessory

Adapter-US

Manufacturer: Dongguan Aohai Power Technology Co., Ltd.
Model: MDY-08-EZ

TA Technology (Shanghai) Co., Ltd.
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Manufacturer: SCUD (Fujian) Electronics Co., LTD
Battery
Model: BN35
Manufacturer: KeLi
USB Cable 1
Model: KLC-2639, 82cm
Manufacturer: BROAD
USB Cable 2
Model: 0US231X10015, 82cm
Note: The information of the EUT is declared by the manufacturer.

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 7 of 60
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFR47 Part 2 (2017)
FCC CFR 47 Part 22H (2017)
ANSI/TIA-603-D (2010)

KDB 971168 D01 Power Meas License Digital Systems v02r02

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 8 of 60
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4. Test Configuration

There is more than one SIM card slot, each one should be applied throughout the compliance test
respectively, and however, only the worst case (SIM 1) will be recorded in this report.

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Z axis, horizontal polarization) and
the worst case was recorded.

All mode and data rates and positions were investigated. Subsequently, only the worst case
emissions are reported.

The following testing in GSMWCDMA/LTE is set based on the maximum RF Output Power.

Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
GSM 850 WCDMA Band V
GSM RMC
RF power output GPRS HSDPA/HSUPA
EGPRS DC-HSDPA
GSM
Occupied Bandwidth GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Band Edge Compliance GPRS(1Tx slot) RMC
Conducted
EGPRS(1Tx slot)
Test cases
GSM
Peak-to-Average Power Ratio GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Frequency Stability GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
Spuri Emissi t Ant
purpus missions at Antenna GSM RMC
Terminals
GSM
Radiated | Effective Radiated Power GPRS(1Tx slot) RMC
Test cases EGPRS(1Tx slot)
Radiates Spurious Emission GSM RMC
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 9 of 60
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RF power output

Test modes are chosen as the worst case configuration below for LTE Band 5.

Effective Isotropic
Radiated power

Occupied

Bandwidth © © © © ©
Band I.Edge o o o o o
Compliance

Peak-to-Average
Power Ratio

Frequency
Stability

Spurious
Emissions at
Antenna Terminals

Radiates Spurious

Emission
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 10 of 60
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5. Test Case Results

5.1. RF Power Output

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

During the process of the testing, The EUT is controlled by the Base Station Simulator to ensure max
power transmission and proper modulation.

Test Setup

EUT

FF cable

Base station Simulator

The loss between RF output port of the EUT and the input port of the tester has been taken into

consideration.

Limits

No specific RF power output requirements in part 2.1046.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.4 dB.

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R
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Test Results

Conducted Power(dBm)

GSM 850 Channel 128 Channel 190 Channel 251

824.2 (MHz) 836.6 (MHz) 848.8 (MHz)
GSM Results 32.24 32.27 32.28
1TXslot 32.20 32.27 32.26
GPRS 2TXslots 32.14 32.12 32.19
(GMSK) 3TXslots 30.11 30.19 30.15
4TXslots 29.11 29.10 29.15
1TXslot 32.19 32.20 32.22
EGPRS 2TXslots 32.12 32.10 32.13
(GMSK) 3TXslots 30.18 30.09 30.14
4TXslots 29.11 29.00 29.02
1TXslot 25.91 25.87 25.92
EGPRS 2TXslots 24.78 24.76 24.77
(8PSK) 3TXslots 22.94 22.96 22.95
4TXslots 21.95 21.96 21.98

Conducted Power(dBm)

WCDMA Band V Channel 4132 Channel 4183 Channel 4233
826.4(MHz) 836.6(MHz) 846.6(MHz)
RMC 12.2k 22.93 23.00 23.01
Sub - Test 1 22.21 22.07 22.10
Sub - Test 2 22.14 22.01 22.03
HSDPA
Sub - Test 3 21.54 21.46 21.51
Sub - Test 4 21.56 21.51 21.52
Sub - Test 1 21.97 22.08 22.10
Sub - Test 2 21.59 21.62 21.66
HSUPA Sub - Test 3 21.98 22.03 22.21
Sub - Test 4 22.08 21.97 22.03
Sub - Test 5 22.01 22.07 22.14
Sub - Test 1 22.13 22.00 21.96
DC.HSDPA Sub - Test 2 22.05 21.93 21.88
Sub - Test 3 21.44 21.37 21.35
Sub - Test 4 21.39 21.28 21.21
HSPA+ 16QAM 20.82 20.84 20.87

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band 5 Conducted Power(dBm)
- . BB RB Channel/Frequency(MHz)
size | offset | 20407/824.7 20525/836.5 20643/848.3
1 0 23.02 23.10 23.00
1 2 23.10 23.16 23.13
1 5 22.96 23.11 22.93
QPSK 3 0 22.78 22.93 22.81
3 2 22.79 22.92 22.82
3 3 22.85 22.92 22.75
1 AMHz 6 0 21.96 21.95 21.93
1 0 21.89 21.90 21.76
1 2 21.88 21.88 21.90
1 5 21.74 21.71 21.67
16QAM 3 0 21.64 21.85 21.89
3 2 21.62 21.98 21.84
3 3 21.85 21.91 21.85
6 0 20.99 20.88 20.91
— VI BB RB Channel/Frequency(MHz)
size | offset | 20415/825.5 20525/836.5 20635/847.5
1 0 23.03 23.13 23.02
1 7 23.14 23.22 23.18
1 14 22.98 23.15 22.96
QPSK 8 0 21.88 22.05 21.94
8 4 21.92 22.03 21.93
8 7 21.95 22.05 21.86
3MHz 15 0 22.05 22.00 21.98
1 0 21.91 21.91 21.78
1 7 21.91 21.95 21.94
1 14 21.76 21.75 21.69
16QAM 8 0 20.76 20.99 21.02
8 4 20.72 21.10 20.95
8 7 20.95 21.03 20.98
15 0 21.03 20.93 20.93
-~ e F.{B RB Channel/Frequency(MHz)
size | offset | 20425/826.5 20525/836.5 20625/846.5
5MHz QPSK 1 0 23.02 23.09 23.00

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1 13 23.12 23.21 23.15

1 24 22.95 23.10 22.92

12 0 21.86 22.01 21.91

12 6 21.89 21.98 21.89

12 13 21.92 22.02 21.82

25 0 22.03 21.96 21.93

1 0 21.86 21.89 21.76

1 13 21.89 21.92 21.92

1 24 21.73 21.71 21.66

16QAM 12 0 20.73 20.97 20.99

12 6 20.69 21.05 20.91

12 13 20.93 20.99 20.95

25 0 21.00 20.88 20.89

- e BB RB Channel/Frequency(MHz)

size | offset | 20450/829 20525/836.5 20600/844

1 0 22.99 23.05 22.97

1 25 23.11 23.17 23.13

1 49 22.93 23.09 22.89

QPSK 25 0 21.83 21.96 21.87

25 13 21.87 21.94 21.86

25 25 21.89 21.97 21.78

10MHz 50 0 22.00 21.91 21.89

1 0 21.84 21.85 21.71

1 25 21.85 21.90 21.88

1 49 21.71 21.68 21.64

16QAM 25 0 20.70 20.93 20.96

25 13 20.66 21.03 20.88

25 25 20.90 20.94 20.91

50 0 20.98 20.84 20.86

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5.2. Effective Radiated Power

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

The testing follows FCC KDB 971168 v02r02 Section 5.8 and ANSI/TIA-603-D-2010.

a) Connect the equipment as illustrated. Mount the equipment with the manufacturer specified
antenna in a vertical orientation on a manufacturer specified mounting surface located on a
non-conducting rotating platform of a RF anechoic chamber (preferred) or a standard radiation site.
b) Key the transmitter, then rotate the EUT 360° azimuthally and record spectrum analyzer power
level (LVL) measurements at angular increments that are sufficiently small to permit resolution of all
peaks. If a standard radiation test site is used, raise and lower the test antenna to obtain a maximum
reading at each angular increment. (Note: several batteries may be needed to offset the effect of
battery voltage droop, which should not exceed 5% of the manufactured specified battery voltage
during transmission).

c) Replace the transmitter under test with a vertically polarized half-wave dipole (or an antenna
whose gain is known relative to an ideal half-wave dipole). The center of the antenna should be at the
same location as the center of the antenna under test.

d) Connect the antenna to a signal generator with a known output power and record the path loss
(in dB) as LOSS. If a standard radiation test site is used, raise and lower the test antenna to obtain a
maximum reading.LOSS = Generator Output Power (dBm) — Analyzer reading (dBm)

e) Determine the effective radiated output power at each angular position from the readings in steps
b) and d) using the following equation:ERP (dBm) = LVL (dBm) + LOSS (dB)

f) The maximum ERP is the maximum value determined in the preceding step.

g) When calculating ERP, in addition to knowing the antenna radiation and matching characteristics,
it is necessary to know the loss values of all elements (e.g.transmission line attenuation, mismatches,
filters, combiners) interposed between the point where transmitter output power is measured, and the
point where power is applied to the antenna. ERP can then be calculated as follows:

ERP (dBm) = Output Power (dBm) - Losses (dB) + Antenna Gain (dBd)

where:dBd refers to gain relative to an ideal dipole.

EIRP (dBm ) = ERP (dBm) + 2.15 (dB.)

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 15 of 60
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(#

~_/ FCC RF Test Report Report No: RXA1710-0339RFO6R1

Test setup

Transmitter Test
Antenna Antenna

|
E TRAMSMITTER SPECTRUM

UNDER TEST ANALYZER

TURNTAELE

AMECHOIC CHAMBER OR
STANDARD TEST SITE

ANECHOIC CHAMBER OR
STANDARD TEST SITE

v Half-wave '

H Vertical Test !

' Antenna  fntenna !

! i

i N/ N |

l :

! 1

! 1

]

! RF SIGNAL | SPECTRUM

: GEMERATOR i ANALYZER
1

! 1

; | | |

; TURNTABLE | i

I :

1 i

! |

1

Limits

Rule Part 22.913(a) specifies that "Mobile/portable stations are limited to 7 watts ERP”.

Limit <7W (38.45 dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k =2, U=1.19 dB

TA Technology (Shanghai) Co., Ltd. TA-MB-04-001R Page 16 of 60
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Test

Results:

The measurement is performed for both of horizontal and vertical antenna Polarization, and only the

data of worst mode is recorded in this report.

T Output losses Antenna . Limit .
Mode | Channel Polarization | Power Gain (dBm) | Conclusion
(MHz) (dB) (dBm)
(dBm) (dBd)

Low 824.2 Horizontal | -20.48 | -45.53 1.06 26.11 | 38.45 Pass

GSM Mid 836.6 Horizontal | -20.32 | -45.38 1.24 26.31 | 38.45 Pass
850 High 848.8 Horizontal | -20.59 | -45.37 1.38 26.16 | 38.45 Pass
Low 824.2 Horizontal -20.18 | -45.53 1.06 26.41 | 38.45 Pass

G;;)S Mid 836.6 Horizontal | -19.92 | -45.38 1.24 26.71 | 38.45 Pass
High 848.8 Horizontal -20.09 | -45.37 1.38 26.66 | 38.45 Pass

Low 824.2 Horizontal -23.26 | -45.53 1.06 23.33 | 38.45 Pass

EC;:(?S Mid 836.6 Horizontal | -23.23 | -45.38 1.24 23.39 | 38.45 Pass
High 848.8 Horizontal | -23.95 | -45.37 1.38 22.81 | 38.45 Pass

Low 826.4 Horizontal | -29.54 | -45.44 1.13 17.02 | 38.45 Pass

VI;/aCEjM\'/A\ Mid 836.6 Horizontal | -29.40 | -45.38 1.24 17.22 | 38.45 Pass
High 846.6 Horizontal | -29.46 | -45.38 1.35 17.27 | 38.45 Pass

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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LTE Band 5
Output Antenna o
: Frequency . Losses : ERP | Limit :
bandwidth | Channel Polarization | Power Gain Conclusion
(MHz) (dB) (dBm) | (dBm)
(dBm) (dBd)

Low 824.7 Horizontal -32.56 | -47.29 1.06 15.79 | 38.45 Pass
tgp'\;zj Mid 836.5 Horizontal | -32.39 | -47.15 | 124 | 16.00 | 3845 | Pass
High 848.3 Horizontal -32.93 | -47.48 1.38 15.93 | 38.45 Pass
Low 825.5 Horizontal -32.65 | -47.26 1.06 15.67 | 38.45 Pass

3 MHz ; .
(QPSK) Mid 836.5 Horizontal -32.57 | -47.15 1.24 15.81 | 38.45 Pass
High 847.5 Horizontal -33.14 | -47.44 1.38 15.68 | 38.45 Pass
& M Low 826.5 Horizontal -34.70 | -47.24 1.13 13.66 | 38.45 Pass
o Sé) Mid 836.5 Horizontal | -34.63 | -47.15 | 124 | 1376 | 3845 |  Pass
High 846.5 Horizontal | -35.06 | -47.40 1.38 13.72 | 38.45 Pass
Low 829 Horizontal -31.38 | -47.19 1.13 16.94 | 38.45 Pass
(1((;;\@12) Mid 836.5 Horizontal -31.47 | -47.15 1.24 16.92 | 38.45 Pass
High 844 Horizontal -31.44 | -47.29 1.33 17.17 | 38.45 Pass
Low 824.7 Horizontal -32.85 | -47.29 1.06 15.51 | 38.45 Pass

1.4 MHz ; .
(160AM) Mid 836.5 Horizontal -32.63 | -47.15 1.24 15.76 | 38.45 Pass
High 848.3 Horizontal -33.26 | -47.48 1.38 15.60 | 38.45 Pass
3 MH Low 825.5 Horizontal -32.93 | -47.26 1.06 15.40 | 38.45 Pass
6 QA;I) Mid 836.5 Horizontal | -32.89 | -47.15 | 124 | 1550 | 38.45 |  Pass
High 847.5 Horizontal | -33.48 | -47.44 1.38 15.35 | 38.45 Pass
& M Low 826.5 Horizontal -35.02 | -47.24 1.13 13.35 | 38.45 Pass
(16QA§/I) Mid 836.5 Horizontal -34.93 | -47.15 1.24 13.46 | 38.45 Pass
High 846.5 Horizontal -35.38 | -47.40 1.38 13.40 | 38.45 Pass
Low 829 Horizontal -31.72 | -47.19 1.13 16.60 | 38.45 Pass

10 MHz : .
(160AM) Mid 836.5 Horizontal -31.84 | -47.15 1.24 16.55 | 38.45 Pass
High 844 Horizontal -31.76 | -47.29 1.33 16.85 | 38.45 Pass

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R

Page 18 of 60




&

FCC RF Test Report

Report No: RXA1710-0339RFO6R1

5.3. Occupied Bandwidth

Ambient condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.
RBW is set to 3kHz, VBW is set to 10kHz for GSM 850,

RBW is set to 51kHz, VBW is set to 160kHz for WCDMA Band V,

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 5 (1.4MHz),
RBW is set to 100 kHz, VBW is set to 300 kHz for LTE Band 5 (3MHz/5MHz),

RBW is set to 300 kHz, VBW is set to 1MHz for LTE Band 5 (10MHz).

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on

the following pages.

Test Setup

Spectrum

EUT

Splitter

Analyzer

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 624Hz.

TA Technology (Shanghai) Co., Ltd.

TA-MB-04-001R
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Q FCC RF Test Report Report No: RXA1710-0339RFO6R1

Test Result

0.24345
190 836.6 0.24394 0.3009
251 848.8 0.24232 0.3116
128 824.2 0.24622 0.3163
190 836.6 0.24706 0.3171
251 848.8 0.24697 0.3176
128 824.2 0.24421 0.3115
190 836.6 0.24309 0.3161
251 848.8 0.24498 0.3124
4132 826.4 4.1129 4.672
4183 836.6 41077 4.670
4233 846.6 4.1288 4.693
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~_/ FCC RF Test Report Report No: RXA1710-0339RFO6R1
LTE Band 5
: Bandwidth Frequency 99% Power -26dBc
RB Modulation Channel : _
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)

20407 824.7 1.1012 1.253

1.4 20525 836.5 1.1030 1.264

20643 848.3 1.1024 1.260

20415 825.5 2.7155 2.953

3 20525 836.5 2.7149 2.954

20635 847.5 2.7150 2.954

QPSK

20425 826.5 4.4726 4.809

5 20525 836.5 4.4783 4.793

20625 846.5 4.4781 4.814

20450 829 9.0037 9.692

10 20525 836.5 9.0174 9.703

20600 844 8.9908 9.696

100%

20407 824.7 1.1032 1.255

1.4 20525 836.5 1.1016 1.252

20643 848.3 1.1028 1.257

20415 825.5 2.7158 2.955

3 20525 836.5 2.7164 2.954

20635 847.5 2.7191 2.962

16QAM

20425 826.5 4.4762 4.792

5 20525 836.5 4.4792 4.779

20625 846.5 4.4792 4.805

20450 829 8.9957 8.699

10 20525 836.5 9.0114 9.708

20600 844 8.9875 9.687
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~_/ FCC RF Test Report

Report No: RXA1710-0339RFO6R1

GSM 850 CH-Low

[ sr Frag 624.200000 MHz Canter Freq: 524 200000 Mz Radie Std: Nona.
Center Freg 824.200000 MH. el o400

ot o Fadis Duvice: BTS

Fef Offget 7.4 4B
Ref 30,00 dBm

[Center 824.2 MHz
#Res BW 3 kHz #VEW 10kl

Occupled Bandwidth Total Power 40,4 dBm
243.45 kHz

Transmit Freq Error 172 Hz OBW Power 99,00 %
x dB Bandwidth EAER x dB -26.00 dB

Center Freq B24.200000 MHz Cantes Froy 624

" Galnkow

Fef Offset 7.4 dB
Ref 30,00 dBm

[Center 824.2 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupied Bandwidth Total Power
246.22 kHz

Transmit Freq Error OBW Power
x dB Bandwidth 316.3 xdB

GSM 850 GPRS CH-Low

200000 Mz
Trig: Frae Run AvglHeld= 106150

ta- o

Fadia Davice: BTS

36.2 dBm

90,00 %
-26.00 dB

GSM 850 CH-Middle

Canter Froy: 696600000 Fadie Std: None

MHz
o Trig: Frae Run AvglHeld= 106150
W Cainckow  Atten: 30 dE) Fadis Duvice: BTS

Center 836.6 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power 39.1 dBm
243.94 kHz

Transmit Freq Error 560 Hz OBW Power 99,00 %
x dB Bandwidth 300.9 x dB -26.00 dB

Canter Freq: 136 600000
ol  BAtten: 30 0B

Fef Offset 7.4 dB
Ref 30,00 dBm

Center 836.6 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power
247.06 kHz

Transmit Freq Error 1.182 kHz OBW Power
x dB Bandwidth 371 kHz xdB

GSM 850 GPRS CH-Middle

MHz
Trig: Frae Run AvglHeld= 106150

Fadie Std None

Fadia Davice: BTS

[ sr Fraq B48.800000 MHz Canter Freq: 041,800000 Mz A Nens.
Center Freg B48.800000 MH. e R oA
i Gaimd e BAtter: 30 4B Radio Davice: BTS

Fef Offget 7.4 4B
Ref 30,00 dBm

[Center 848.8 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power 39.2 dBm
242,32 kHz

Transmit Freq Error 0 Hz OBW Power 99,00 %
x dB Bandwidth 3116 ki x dB -26.00 dB

348800000 MHz Canter Fraa: 048.800000
ol  BAtten: 30 0B

Fef Offset 7.4 dB
Ref 30,00 dBm

[Center 848.8 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupied Bandwidth Total Power
246.97 kHz

Transmit Freq Error 334 OBW Power
x dB Bandwidth xdB

MHz
Trig: Frae Run AvglHeld= 106150

Fadia Davice: BTS

35.9 dBm

90,00 %
-26.00 dB
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~_/ FCC RF Test Report

Report No: RXA1710-0339RFO6R1

GSM 850 EGPRS CH-Low

R Hans

Canter Froq 124 200000 MHz
Fras Run AvglHeld= 106150

Fadia Davice: BTS

[Center 824.2 MHz

Occupled Bandwidth Total Power 29.4 dBm
244.21 kHz

Transmit Freq Error z OBW Power 90,00 %

x dB Bandwidth 3. -26.00 dB

Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

WCDMA Band V CH-Low

Radie Sté- None

[ sr Freq 826.4000 Canter Frea: 62640006 MMz
(Cantor Frag 326.400000 Trig: Frae Fiun ‘AvgiHold 108010

W Gaintme  PAtben 40 dE Fadis Duvice: BTS

Center §26.4 MHz ) ) Span 10 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms}
Occupled Bandwidth Total Power 32.7 dBm
4.1129 MHz
Transmit Freq Emror -2. 268 kHz OBW Power 90,00 %
x dB Bandwidth 4,672 MHz xdB -26.00 dB

[ sr Frag 836.600000 MHz Canter Freq: 536 500000 Mz
Center Freg B36.600000 MH. T Fres o o400

ol  BAtten: 30 0B Fadis Duvice: BTS

Fef Offget 7.4 4B
Ref 30,00 dBm

Center 836.6 MHz

Occupled Bandwidth Total Power

243.09 kHz
Transmit Freq Error 10 Hz OBW Power 90,00 %
x dB Bandwidth 361 x dB -26.00 dB

Res BW 3 kHz #VBW 10 kHz Sweep 105.5 ms)

WCDMA Band V CH-Middle

[ sr Fraq B36.600000 MHz Canter Frea; 636 600000 Mz vt
Center Freg B36.600000 MH; e R o400
i Gaimd e BAtter: 30 4B Radio Davice: BTS

Fef Offset 7.4 dB
Ref 30,00 dBm

Center £36.6 MHz ) ) Span 10 MHz
#Res BW 51 kHz #VBW 160 kHz Sweep 3.667 ms}
Occupled Bandwidth Total Power 32.7 dBm
4.1077 MHz
Transmit Freq Error 5.360 kHz OBW Power 99,00 %
x dB Bandwidth 4 L xdB -26.00 dB

GSM 850 EGPRS CH-High

‘Center Freq 848.800000 MHz Canter Froa: 048.000000 Fadis Std: None

MHz
o Trig: Frae Run AvglHeld= 106150
Calnckow ©_ PAtter: 30 dE) Fadis Duvice: BTS

Fef Offget 7.4 4B
Ref 30,00 dBm

[Center 848.8 MHz
#Res BW 3 kHz #VBW 10 kHz

Occupled Bandwidth Total Power

244,98 kHz

Transmit Freq Error Hz OBW Power
x dB Bandwidth 324 Kl xdB

WCDMA Band V CH-High

z Canter Fraq: 145 500000 MMz Radie Std: Nan
Trig: Frae Run AvglHeld= 106150

aimiwe © BAtber: 30 4B Fadis Duvice: BTS

Fef Offset 7.4 dB
Ref 30,00 dBm

Center 846.6 MHz ) ) Span 10 MHz
¥Res BIW 51 kHz #VBW 160 kHz Sweep 3.667 ms,

Occupled Bandwidth Total Power 32.4 dBm
4.1288 MHz

Transmit Freq Emror -104 Hz OBW Power 90,00 %

x dB Bandwidth 4,693 MHz xdB
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~_/ FCC RF Test Report

Report No: RXA1710-0339RFO6R1

LTE Band 5 QPSK 1.4MHz CH-Low

Radio St Hons

Radio Device. BTS

SVBW 160 kHz

Occupied Bandwidth Total Power 22.8 dBm
1.1012 MHz

Transmit Freq Ermor 58T Hz OBW Power
x dB Bandwidth MHz xdB

Spectrum Anshyzer - Locupled W

Center 825.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
2.7155 MHz

Transmit Freq Error -1.692 kHz OBW Power
* dB Bandwidth I B

LTE Band 5 QPSK 3MHz CH-Low

Center Freq §36 500000 MHz " Fadio St Hone

Trig: Free Run ugHebd:

=
FIFGaind ow Bhtten: 40 4B Radio Device: BTS

#Res BW 51 kHz IVEW 160 kHz

Occupied Bandwidth Total Fower 22.7 dBm
1.1030 MHz
=1.061 kHz OBW Power 99.00 %
1.264 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

e

FVEW 300 kHz

Occupied Bandwidth Total Powar

2.7149 MHz

Transmit Freq Error =381 Hz OBW Power
x dB Bandwidth 2.854 MHz xdB

Cermer Fres 636 500000 MHz
Trig Free Run [T

22.7 dBm

99.00 %
-26.00 dB

e AR BT 13,4
Canter Fri 848300000 MHz Radle St Hens.
o Trig: Frae Run AvglHald 1

Radio Device: BTS

Rl a8
Ref 30.00 dBm

Center 24 Hz

#Res BW 51 kHz #VEBW 160 kHz

Occupled Bandwidth Power 22.6 dBm
1.1024 MHz
Transmit Freq Ermor 897 Hz OBW Power 99.00 %

% dB Bandwidth 1.260 MHz xdB 0dB

fiFGan:Low  HAter 40 45

Center B47.5 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Power
2.7150 MHz

Transmit Freq Error -1.358 kHz OBW Power

% dB Bandwidth 2.954 MHz xdB

Cantar Frq BT 500000 Wiz
Trigr Fres Run AvglHald 11

22.4 dBm

29,00 %
-26.00 dB
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FCC RF Test Report

Report No: RXA1710-0339RFO6R1

LTE Band 5 QPSK 5MHz CH-Low

Radio St Hons

Radio Device. BTS

Center 826.5 MHz

#Res BW 100 kHz FVBW 300 kHz

Occupied Bandwidth Total Power
4.4726 MHz

-3.230 kHz
4.809 MHz

OBW Power
xdB

Transmit Freq Ermor
x dB Bandwidth

LTE Band 5 QPSK 10MHz CH-Low

Spectrum Anshyzer - Locupled W

Center Freg $29.000000 MH:;

Center 829 MHz

#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power
9.0037 MHz

Transmit Freq Error -11.885 kHz OBW Power
* dB Bandwidth I B

CinterFreg RSOMHE  adie Std Mene
M TigFreeRun  Aughiebd 11

+
Shtter: 40 4B Radio Device: BTS

Span 10 MHz [

#Res EW 100 kHz FVEW 300 kHz #Eweep 1

Occupied Bandwidth Total Power 22.6 dBm

4.4783 MHz
59 Hz
4793 WHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

CFStep
1.000000 MHz |
Man|

FreqOfiset
O Hz|

CemterFreg RS AONMHE
o fngpFriafun  AvglHue i
FIFGain:Low #Atterc 40 4B

FVEW 1 MHz

Occupied Bandwidth Total Powar 22.6 dBm

9.0174 MHz
4.962 kHz OBW Power

x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radle Ste: Hens:

Cantor Frg £45.600000 Motz
o Trig: Frae Run AvglHald 1
Radio Device: BTS

Center B46.5 MHz

#Res BW 100 kHz #VEBW 300 kHz

Qccupled Bandwidth Power 22.5 dBm

4.4781 MHz

Transmit Freq Error 4,250 kHz OBW Power 99,00 %

% dB Bandwidth 4.814 MHz xdB 0dB

Cantar Friq B44.000000 Wiz
Trigr Fres Run AvglHald 11

fiFGan:Low  HAter 40 45

Center B44 MHz
#Res BW 300 kHz

Span 20 MHz
#VEW 1 MHz

Occupled Bandwidth Power 724 dBm

8.9908 MHz

Transmit Freq Error -T.448 kHz OBW Power 99.00 %

x dB Bandwidth 9.696 MHz xdB -26.00 dB
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FCC RF Test Report

Report No: RXA1710-0339RFO6R1

SVBW 160 kHz

Occupied Bandwidth Total Power
1.1032 MHz

-384 Hz OBW Power
1.255 MHz xdB

Transmit Freq Ermor
x dB Bandwidth

LTE Band 5 16QAM 1.4MHz CH-Low

Radio Device. BTS

21.5dBm

Spectrum Anshyzer - Locupled W

Center 825.5 MHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
2.7158 MHz

Transmit Freq Error -1.815 kHz OBW Power
* dB Bandwidth I B

LTE Band 5 16QAM 3MHz CH-Low

21.7 dBm

99.00 %
-26.00 dB

Canter Freq 636 50000 MET
o Trig-Free fun ugHebd:
Ehtterc 40 dB

#Res BW 51 kHz IVEW 160 kHz

Occupied Bandwidth Total Fower
1.1016 MHz

Transmit Freq Error 367 Hz OBW Power

x dB Bandwidth 1.252 MHz xdB

" Fadie St Mene
Radio Device: BTS

21.5dBm

99.00 %
-26.00 dB

fIFGain:Low  SAtenc 40 dB

FVEW 300 kHz

Occupied Bandwidth Total Powar

2.7164 MHz

=1.237 kHz OBW Power
2.854 MHz xdB

Transmit Freq Error
x dB Bandwidth

Cermer Fres 636 500000 MHz
Trig Free Run [T

21.8 dBm

99.00 %
-26.00 dB

Canter Fri 848300000 MHz
o Trig: Frae Run AvglHald 1

Rl a8
Ref 30.00 dBm

Center 24 Hz

#Res BW 51 kHz #VEBW 160 kHz

Occupled Bandwidth Power
1.1028 MHz

Transmit Freq Ermor - Hz

% dB Bandwidth 1.257 MHz xdB

OBW Power

SRR RMORT 19, A7
Radle Ste Hans:

Radio Device: BTS

99.00 %
0dB

Trig Fras Run

fiFGan:Low  HAter 40 45

R a8
Ref 30.00 dBm _

Center B47.5 MHz
#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Power
2.7191 MHz
A.732 kHz

Transmit Freq Error OBW Power

% dB Bandwidth 2.962 MHz xdB

Camtar Freg 84T 500000 Mi2
AvgHeig 11

21.4 dBm

29,00 %
-26.00 dB
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